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Option Group Graphic Film Card Date

BP6100-01 07.06 lp600gv K38 31-AUG-97

Engines GTA38, K38, KTA38GC CM558, QSK38 CM2150 K106, QSK38 CM2150 MCRS, QSK38 CM850 MCRS

SMALL | MEDIUM | LARGE
 

Cart Ref No Part Number Part Description Required Remarks
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  BP6100-01 Lubricating Oil Pump   
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 3627921 Lubricating Oil Pump 1 Recon equivalent 3627921 RX

1       S 604 Lock Washer 4 3/8 in.

2       S 610 Lock Washer 10 7/16 in.

3       197032 Hexagon Head Cap Screw 10 7/16 - 14 X 1 1/2 Inch.

4       199919 Twelve Point Cap Screw 2 3/8 - 16 X 1 1/2 Inch.

5       205377 Twelve Point Cap Screw 2 3/8 - 16 X 3 1/4 Inch.

6       3628367 Lubricating Oil Pump Cover 1  

 7           3627300 Bushing 4  

8       3029687 Gear And Shaft 1  

            3628278 Lubricating Oil Pump Gear 1  

            3029689 Lubricating Oil Pump Shaft 1  

9       3029701 Shaft Retainer 1  

10       3029702 Thrust Bearing 2  

11       3029708 Idler Shaft 1  

12       3030518 Hexagon Flange Head Cap Screw 1 1/2 - 13 X 3 9/16 Inch.

13       3627912 Lubricating Oil Pump Cover 1  

14       69519 Pin Dowel 2  

15       107948 Diamond Dowel 2  

16       3029684 Gear And Shaft 1  

           3628277 Lubricating Oil Pump Gear 1  

            3029686 Lubricating Oil Pump Shaft 1  

17       3627834 Lubricating Oil Pump Gear 1  

18       3627915 Lubricating Oil Pump Body 1  

19       3633331 Lubricating Oil Pump Gear 1  

20           3029700 Bushing 1  

21 149134 Lock Plate 4  

22 S 113 Hexagon Head Cap Screw 4 1/2 - 13 x 1 1/2 in.

23 3026312 Shim 2  

24 3026313 Shim 2  



      

 3803927 Lubricating Pump Bushing Kit 1  

        3627300 Bushing 4  
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